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1 Task

Entwicklungs- und Priiflabor Holztechnologie GmbH (EPH) was commissioned by
Scan Underlay ApS to perform the following tests at one underlayment material:

¢ Determination of the punctual conformability in accordance with CEN/TS 16354 (PC),

« Determination of the comprassive strength in accordance with CEN/TS 16354 (CS),

e Determination of the thermal resistance in accordance with CEN/TS 16354 (R),

« Determination of the water vapour diffusion resistance in accordance with CEN/TS 16354 (SD),

¢ Determination of the impact sound reduction by a ceiling lining in accordance with CEN/TS 16354 (IS),
« Determination of the reflected walking sound in accordance with CEN/TS 16354 and IHD-W 431 (RWS),
« Determination of the reaction-to-fire in accordance with CEN/TS 16354 (RTF value)

2 Test Material
The client provided the following material (flooring, underlayment for floorings):

Tab. 1: Material - underlayment

Na. Client designation Client description

| fl ant for click LVT and vinyl with gri
| ACOUSTIC SILENCE 500 grip 1,2 mm floor underlayment for clic and vinyl with grip,

1 : d cross-linked rubber textile foam, foil coated at both sides, one
for LVT click : 2
| side self-adhesive
5 ACOUSTIC SILENCE 700 | 2 mm floor underlayment for all types of floors, cross-linked
STANDARD rubber textile foam, fleece coated at both sides
2 mm floor underlayment with moisture-stop for all types of

3 | ACOLISEI SLENTE 0% floors, fleece coated at one side, other side coated with alu-

MOISTURE-STOP minised PET-foil

d _

For 15 and RWS tests the following setups were realised:

Tah. 2: Material for flooring system tests — underlayment and flooring

No. Underlayment Flooring
1 ACOUSTIC SILENCE 500 grip for LVT click LVT,
1hhc 8rip ‘ Maduleo Select click, 1316 x 191 x 4.5 mm?®

| laminate flooring,
3. ACOUST | -
21 COUSTIC SILENCE 700 STANDARD | i Fioor e 180 16 5

t flaori

22 ACOUSTIC SILENCE 700 STANDARD PAIQUE L S,

Boen, 2200 x 215 x 14 mm?

The contractor conditioned the test specimens.
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3  Performing the Test
3.1 Determination of the punctual conformability in accordance with CEN/TS 16354 (PC value)

The punctual conformability of the underlayment was determined by measuring the thickness according to
CEN/TS 16354 and the Shore-A-hardness according to EN 150 868 plus the details defined in A.3.6 of
CEN/TS 16354. To determine the Shore-A-hardness a type ‘A' shore durometer mounted on a durometer stand
with a mass of 1 kg was used.

The PC-value was calculated according to formula A.1 of CEN/TS 16354 using the thickness and the Shore-A-
hardness. At least five samples were used to calculate an average value.

3.2 Determination of the compressive strength in accordance with CEN/TS 16354 (CS value)

The behaviour when exposed to compressive strength in accordance with CEN/TS 16354 (based on DIN EN
826) was investigated using a universal testing machine (manufacturer: Hegewald & Peschke MeB- and
Priiftechnik GmbH, designation: inspect 10 kN). This involved preloading square test specimens (edge length
200 mm) with (100 % 5) Pa using a load frame to ensure the flatness and central application of the load, which
was subsequently compressed at a constant speed of (0.1 thickness)/min. The square test (edpe length

100 mm) was mounted to the actuator of the test machine in an immobile position, plane-parallel to the ma-
chine table. The farce/deformation curve was recorded and the C5 value {compressive strength) was calculat-
ed in accordance with CEN/TS 16354 from the force for a deformation of 0.5 mm.

(Attention: The test and evaluation methods in CEN/TS 16354 and DIN EN 826 differ significantly, the results
are not comparable).

3.3 Determination of the thermal resistance in accordance with CEN/TS 16354 (R value)

The thermal conductivity and thermal resistance were determined in accordance with DIN EN 12667. The un-
derlay material was classified as perpendicular to the heat flow. The thermal resistance was determined in
accordance with this classification. A one-plate device, type “lambda-Meter EP 500e”, was used to determine
the thermal resistance. The test specimens were stored in a normal climate at 23°C/50% rel. humidity. After
storage, they were immediately installed in the test device and tested. Due to the minimum thickness required
for measurements multiple specimens were placed on top of each other.

3.4 Determination of the water vapour diffusion resistance in accordance with CEN/TS 16354 (SD value)

This was determined in accordance with CEN/TS 16354 at Innoform GmbH Testservice (test report BA 20341).
For the measurement 3 samples of an area of 50 cm® each were used. The test device Aguatran Maodel 1 by
the manufacturer Mocon was applied.

35 Determination of the impact sound reduction in accordance with CEN/TS 16354 (IS value)

The impact sound reduction was determined in an IHD test bench on a concrete screed ceiling with a thick-
ness of 14 ecm in accordance with the provisions of IS0 10140-3. The test floor was installed in the transmission
room (first floor) with a volume of 83.5 m* and a hammer system (Morsonic) was used to stimulate the floor in
at least 5 positions. The sound measurement took place in the receiving room (ground floor), with a volume of
76.9 m*. Measurement technology manufactured by Bruel & Kjaer (LAN-X1 system) and a mobile microphone
with pivot boom were used. Mean spectra from measurements with and without installed floor coverings
where used to calculate the impact noise reduction according to DIN EN 150 717-2.
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3.6 Determination of reflected walking sound in accordance with CEN/TS 16354 and IHD-W 431
(RWS value)

The testing was performed in the acoustical laboratory of IHD (upper room) according to IHD-W 431 (version
from 14 May, 2012). The volume of the test room has an amount of 83.5 m?. In the centre of the concrete
screed ceiling with a thickness of 14 cm flooring samples (reference and test variants) were installed.

15 measurements each were taken of walking noise that was created by a test person who walked steadily
over the flooring structure wearing high-heeled shoes (hard rubber soles). The noise emitted by the test per
son in her first step walking the test distance was used for characterizing the room-acoustic properties. The A-
weighted total sound pressure level (unit: dB (A)) as well as the psycho-acoustic measure of perceived loud-
ness were used as measuring parameters for the generated walking noise, which were determined according
to the methods as described in the IHD Works Standard 431, Version from 14 May 2012, and in DIN 45631
(calculation of the sound volume level and loudness from the sound spectrum — approach by E. Zwicker).

3.7 Determination of the reaction-to-fire in accordance with CEN/TS 16354 (RTF value)

The test procedures were carried out in accordance with DIN EN 150 11925-2 (Reaction to fire test — Ignitability
of products subjected to direct impingement of flame — Part 2: Single-flame source test) issued in
DIN EN 13501-1:2010.

The tests were carried out with 15 s flame exposure (20 s test duration) as follows:

| Specimen [ Kind of impingement Surface Orienting direction Backing substrate _|
: : | : ! : i
s R . L1 .
. %2 Surface impingement r 02 |
L lenpthwi
b) -% Edge impingement I—L: EErE
|
rf !
o) c top surface 3 9 mm plywood
b a1
——  Warst cas - =
A oA | Q2 |  crosswise
L [ 8 ‘ Q3

4  Test Results
4.1 Punctual conformability in accordance with CEN/TS 16354 (PC value)

Tab. 3: PCvalue (mean, simple standard deviation, coefficient of variation)

PC value [mm)]

) Mean Standard deviation | Coefficient of variation
Versian -
x (n = 8) | s v [%]
1 0.34 | 0.04 | 11.2
1.01 |

0.06 6.2

L | o | S
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4.2 Compressive strength in accordance with CEN/TS 16354 (C5 value)

Tab. 4: CS value {mean, simple standard deviation, coefficient of variation)

LI

EPHY

prTelnE i STy

CS value [kPa] j
i : | Mean Standard deviation Coefficient of variation
Version | ; [“ - 10) : ‘ v [%]
1 | 68.6 21.8 | 31.8
2 | 26.4 ) 1:5 1.2 g,
- : | - . ‘ l : i
4 | . |

4.3 Determination of the thermal resistance in accordance with CEN/TS 16354 (R value)

Tab. 5: R value (thermal conductivity and thermal resistance)

h I ductivi R value -
Version X E;;ma comtuetaty Thermal resistance R™ ;350
| 25 2aps0 [WHmMLK)] [[mim W]
| 1 0.0610 0.0192
| 2 0.0584 0.0317
3 0.0601 0.0205
‘ 4 0.0566 0.0843

4.4 Determination of the water vapour diffusion resistance in accordance with CE N/TS 16354 (SD value)

Tab. 6: Water vapour diffusion equivalent air layer thickness

e

SD value - Water vapour diffusion equivalent |

air layer thickness s;[m]

| Standard deviation

i Mean Coefficient of variation
Version | ;{n = 3) . v [%]
1 ‘ 44.8 | 3.3 7.4
‘ 2 | <0.1 0 0
3 r 326 24.3 L
A 2 - .
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4.5 Impact sound reduction in accordance with CEN/TS 16354 (IS value)

The third-octave spectra measured under laboratory conditions in accordance with IS0 10140-3 were used to
calculate the impact sound insulation and the spectrum-weighted value in accordance with DIN EN IS0 717-2.

Tab. 7: IS value and other parameters in accordance with DIN EN 150 717-2
i ' Spectrum adaptation
IS value: Weighted Unweighted linear | term for the impact

‘ Version impact sound reduc- | impact sound reduc- | sound reduction of

Spectrum adaptation
term for the refer-

tion AL, [dB] tion AL, [dB] the ::Ei!i[nngI]InIng - c;:;z ;?;;ZEETI[:‘B]
" 1 (loose laid) | 19 | 8 | %L} 0
1 (glued) | 19 | 8 | 11 0 =
2.1 (loose laid) | 18 7 11 0
| 2.1 (glued) 13 & -10 -1
‘ 2.2 (loose Iaid]|| 16 B ‘ -10 -1
| 22 (gued) | 16 g | -10 2
. 3 | ' . ) - %
=
| 4 . - .

4.6 Reflected walking sound in accordance with CEN/TS 16354 and IHD-W 431 (RWS value)

The test results according to IHD Works Standard 431, Version from 14 May 2012, are contained in Tables &
and 9. The parameters were established after cancelling the highest and the lowest values measured (correc-
tion of outliers according to IHD Works Standard 431).

The result is shown as the respective difference of the total sound pressure level or perceived loudness,
respectively, of the investigated variant in comparison with the reference flooring. The change of the linear
parameter of perceived loudness (N) is determined in per cent with view of the reference as follows:

L
"-! *100%

Pkt
L] e

Change in per cent:

/
R

The ascertained characteristic value shows the increase in per cent (negative value) or decrease (positive
value) of the loudness perceived.
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Tab. 8: A-weighted total sound pressure level

= Version Reference Test flooring Difference ‘
[dB(A)] [dB(A]] | [dB(A)]
| 1 (loose laid) 76.1 66.7 9.4
" 1 (plued) - 75.8 60.4 15.4
2.1 (loose laid) - 76.1 | 75.0 1.1
2.1 (glued) | 75.6 71.9 36
|7 2.2 (lonse laid) | - 76.1 76.1 ‘ 0.0 _
2.2 (gluzd) | 75.5 | 739 | 1.7 |

S S TR SO A
T | _ _ |

Tab. 9: Loudness (RWS value)

| Version Reference | Test flooring . | Difference of loudness
‘ [Sone] [Sone] _ [Sone],

‘ relative difference [%]
' 1 (loose laid) | 28.9 | 14.7 14.2 | 49

1 (glued) | 28.6 11.8 16.7 58
" 2.1 (loose laid) | 28.9 25.1 3.8 13|
2.1 (glued) 28.3 22.2 6.2 22
}‘ 2.2 (loose laid) 28.9 29.6 0.7 2

2.2 (glued) 28.3 | 24.0 4.2 15

3 = | - -
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4.7 Reaction-to-fire in accordance with CEN/TS 16354 (RTF value)

The following classification characteristics were determined for versions 1 and 2:

Version 1: Edge impingement

Duration of flaming M Parameter ‘ Test result
Specimen ignition Yes
F. <150 mm
155 (20 5) B ‘ No

| max. extent of flame

I
| , ! Flaming droplets/particles :

_ 0 M

N ... Number of tests

Requirement max. extent of flame < 150 mm fulfilled - Fire class Eq
not fulfilled = Fire class Fy

The detailed results are described in annex 2617089/F1 - A and - B.

Version 2: Edge impingement

Duration of flaming M Parameter . Test result
| | Specimen ignition Yes
‘ | F. <150 mm |
B s Yes
! 155(205) max. extent of flame
- Flaming droplets/particles | No

1

M ... Number of tests

Requirement max. extent of flame < 150 mm fulfilled = Fire class Ej
not fulfilled = Fire class Fy

The detailed results are described in annex 2617089/F2 - A and - B.
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5  Evaluation
5.1 Punctual conformability in accordance with CEN/TS 16354 (PC value)
Tab. 10: PC class in accordance with table B.1 in CEN/TS 16354

[ Version Class =i

! 1 PCO

| 2 PC1 |
: DL

| : - |

5.2 Compressive strength in accordance with CEN/TS 16354 (C5 value)
Tab. 11: CS class in accordance with table B.1 in CEN/TS 16354

Version | Class
1 | cs2
2 C51
| 3 | - E
A |

5.3 Impact sound reduction in accordance with CEN/TS 16354 (15 value)
Tab. 12- IS class in accordance with table B.1 in CEN/TS 16354

Version | Class |
1 (loose laid) | 152 \

1 (glued) 152
2.1 (loose laid) 152 |
2.1 (glued) IS2 |
i 2.2 (loose laid) _ 151 i
| 2.2 (glued) 131 4‘
| 3 ; |
= : !

A graphic representation of the determined impact sound reduction is included in the annex.
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5.4 Reflected walking sound in accordance with IHD-W 431 and CEN/TS 16354 (RWS value)
Tab. 13- BWS class in accordance with table B.1 in CEN/TS 16354

Version | Class
} 1 (loose laid) | RWS3
1 {glued) RWS3
. 2.1 (loose laid) ‘ RWS1 i
‘ 2.1 (glued) RwWs2 |
2.2 (loose laid) _ RWS1
2.2 (glued) ‘ RWS2
T ;
I p | -

A graphic presentation of the determined sound pressure level spectra and calculated single value ratings are

contained in the annex.

WXL

Dipl.-Phys. Heiko Kuhne
Person in Charge
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Annex of test report 2617089 Page 2 of 12

Improvement of impact insulation according to 150 10140-3

Laboratory measurement of the reduction of transmitted impact noise by floor coverings on a heavy standard floor

Cliznt: scanUndearlay
Manufacturer: ccanUnderlay
Installation: EPH

Description of the spacimen/test set-up:
(top down)

Product identification: Variant-1
Test room identification: schalllabor 2 (0G)/5challlabor 1 (EG)
Date of test: 1 August 2017

LVT Flooring modulen Select click 1316 x 191 x 4.5 mm
Imeasured thickness: 4.4 mmj;

Underlayment Acoustic Silence 1.2 mm LVT / Grip
(loosety laid; thickness: 1.2 mmj;
relnforced concrete floor (thickness: 140 mm)
Area-related mass [kg/m]:
Curing time:

Temparature [*Cl: 4.0
Relative Humdity [¥]: a5
Valume of receiving room: [m?]: 76.9
l‘:l'c' ——
Frequency R Al [
1/3 oct. 1/3 oct. |
[Hz] [dE] [dB] | '
&0 5.1 3.0 s0 | L]
B3 61.7 29 |
ED B1.1 20 |
wo || 573 24 || )
5 !
125 £3.9 23 3 %0
160 63.8 2.4 = .
F: EE.7 29 S | .
250 69.4 1.6 Il = ' |
315 73.2 4.2 T 3 |
400 72.1 6.9 o
500 72.8 10.1 &
630 75.6 16.4 || E '
200 774 273 5 oL |
1000 73.7 28.7 S
1250 77.3 i 28.3 E
1600 780 (Il 342 & | _
- =1
000 773 42.2 £ 10 s _‘
2500 776 50,5 v -
T
3150 || 765 56.9
4000 74.9 £0.3 ,
5000 72.3 B0.5 -
“ 2 2 B - = o o
Frequency range forthe - ol = i § s - % P §
rating according to IS0 717-2 Frequency f [Hz]
Rating according to 150 717-Z:
AL, = 19dB low = 59dB Loow= 78dB
Cl.i'n. = -11dB ELT = 0dB CI = 0dB
These results are basad on tests made with an artificial source under laboratary canditions
{third-octave band measurements).

Entwicklungs- und Praflabor Holztechnologie GmbH
2617089/ Variant-1

Mame of the testing institut:
Mo. test repart/variant:

)

=
EPH

SUCCESS BY QUALITY

Date: 15 August 2017 Signature: Hauswald
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Annex of test report 2617085

Page 4 of 12

Improvement of impact insulation according to 1SO 10140-3

Laboratory measurement of the reduction of transmitted Impact noise by floor coverings on a heavy standard floar

Client: scanUnderlay Product identification: Variant-1 gluad
Manufacturer: scanUnderlay Test room identification: tchalllabar 2 {0G)/5challlabor 1 (EG)
Installation: EPH Date of test: 14 August 2017

LVT Flooring moduleo Select click 1316 x 191 x 4.5 mm
imessured total thickness: 6.0 mm);

Underlayment Acoustic Silence 1.2 mm LVT / Grip
glued with Uzin KE 2000 5;

Reinfarced cancrete floor (thickness: 140 mm)

Description of the specimen/test set-up:
(top down)

arpa-related mass [kg/m?):
Curing tima:

Temperaturs [°C|: 230
Relative Humidity [%]: 486
volume of recalving room: [m?]: 76.9
b‘:l — e
Frequency Lee AL
173 oct. 1/3 oct.
[Hz} [dB] [dB] |
50 54.1 25 e | i
63 61.7 2.8 '
ED 61.1 20
100 £7.3 23 o
o .
160 63.8 2.4 -
200 R 3.0 _E_.
230 G9.4 3.7 =
115 73.2 5.0 £ 1 = —
400 721 73 o
500 728 10.7 & ‘
530 75.6 17.1 E |
500 774 6.7 s
1000 78.7 323 =
1250 77.3 6.0 E
1600 —“ 780 305 g |
- =3
2 77.3 45.2 E !
2500 77.6 525 g
2150 TE.5 5.1
4000 744 58.9
L S
5000 723 05 o |
= & = = 9 = 5 i = = o
Frequency range for the o e s i - - = ™ Z
rating according to 150 717-2 Frequency f [Hz]
Rating according 1o 150 717-2:
AL, = 19dB L,, = 59dB Ligia = 75948
CI.-:!'- = '11 dB {:;rr - DdE C| = ﬂdE‘

These rasults are based on tests made with an artificial source under labaratary conditigns
(third-octave band measurements).

Name of the testing institut: Entwicklungs- und Priflabor Holrtechnologie GmiH !fr- ﬁ\‘

No. test report/variant: 2617089/ Variant-1 glued

Date: 15 Aupust 2017 Sgnature; Hauswald ® I/
: - 5 - ’ SUCCESS BY QUALITY
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Annex of test report 2617089

Page 6 of 12

Improvement of impact insulation according to ISO 10140-3

| abmratory measurement of the reduction of tranemitted impact noise by floor coverings an a haavy standard floor

Client: scanUnderlay
hManufacturer: ccanUnderlay
Installation: EPH

Description of the specimen/lest set-up:
(top down)

Area-related mass [kg/m?]:
Curing time:

Product identification:
Test room identification:
Data of test:

Variant-2.1 (loose laid)
Schalllabor 2 (0G)/5challlabor 1 (EG)
1 August 2017

| aminat Flooring My Floor Lodge 1380 x 193 x B mm
(measurad thickness: 7.8 mmj;

Underlayment Acoustic Silence 2 mm 700

{loosely laid; thickness: 2.0 mmj;

Renforced concrete floor (thickness: 140 mm)

Temparature ["CJ: 24.0
Relative Humidity [#2]: 7.5
Valume of receiving room: [m']: 76.9
B —
Frequency Lop aL
1/3 ot 1/3 oct. | i .
[Hz] [dB] [dE] !
=0 La.l 1.5 &1 —d
B3 ol.7 i.G
BO 511 1.3
100 —ﬁ 57.3 1.1 E L |
125 63.9 132 ::ll 40 |
150 B3R 1.6 E |
200 8.7 1E =
250 B3 \ 20 —E
315 73.2 | 2.7 E - ang & —
200 721 5.4 E |
=0a “ Fra 10.8 E- | .
g3 )| 758 16.0 *
g || 7ia 20.4 i| = 0 i
1000 18.7 217 o
1250 773 33.8 g
1600 78.0 i 406 ‘ 2
2000 773 ||| 476 E 10 |
2500 TrE 23
3150|785 s6.0 || ‘
4 745 EE.S
000 723 %5.6 0
= 8 8 8 2 8 § § 8 8 °¢&
Frequency range for the - = = -
rating according to 150 717-2 Frequency f [Hi]
Rating according to 150 717-2:
AL, = 18dB L . = 60dB L.ow=  78dB
Euh = -11dB {:;rr - 0 dB C| - 0 dB
These results are based an tasts made with an artificial source undar labaratory conditions
(third-octave band measurements).

Mame of the testing institut:
Mo. test report/vanant:

15 August 2017 Signature:

Cntwicklungs- und Priflabor Holztechnalogie GmbH
2617089/ Variant-2.1 {logse laid)

N

e
EPH

Hauswald BUCCESS BY QUALITY
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Annex of test report 2617083

Pape 8 of 12

Improvement of impact insulation according to I1SO 10140-3

Laboratory measurement of the reduction of transmitted impact nuise by floor coverings an & heavy standard floor

Client:

(top down)

Manufacturer:
imsraliation:

ScanUnderiay
ScanUnderlay
EPH

Area-ralated mass [kg/m?]:
Curing time:

Descrigtion of the specimen/test set-up:

Variant-2.1 (glued)
Schalllabor 2 {0G)/5challlabor 1 (EG)
10 August 2017

Product identification:
Test rcom identification:
Date of test:

Laminat Flooring My Floor Lodge 1380 x 193 x B mm
[measured total thicknezs: 10.0 mm);
LInderiayment Acoustic Silence 2 mm 700

glued with Uzin KE 2000 §;

aelnforced concrete floor {thickness: 180 mm)

-

Temperature ["C): 230
Relative Humidity [%]: 53.0
valume of recerving room: [m?]: 6.9
B0 —— B
Frequeacy Los Al |
1/3 ot 1/3 oet. //
[H:] [dB] [dB]
0 54.1 2.9 50 L |
a3 Bi.7 30
B0 2l.1 1.7
100 37.3 1.5 E
125 63.9 16 = |
160 B3R 1.9 =
200 c8.7 26 S
250 B4 25 L;
315 73.2 39 T sl o
400 721 B.1 = | |
500 72.8 9.8 || 2 i
630 75.6 19.7 E
200 77.4 217 s
1000 78.7 l 26.3 S ‘ .
1250 || 77.3 2.9 E |
1600 75.0 393 3 -
=
000 Ii3 44 2 E 10 |
2500 77.6 5015 - ,
3150 || 765 54.1 |
4000 749 57.0
5000 72.3 584 . T — E
R B &4 8 = 2 2 & &2
Frequency range for the b s = § & i ,.g = 5>
rating accarding te 150 717-2 Frequency f [Hz]
Rating according ta 150 717-2:
AL, = 18dB L. = 60dB Low= 78dB
E] A - _1D dE ELI" = ‘.1 dE [:| = ‘1 dE

Thasa results are baced an tasts made with an artificial source under laboratory conditions
(third-octave band measurements).

Date:

Name of the testing institut:
No. test repart/variant.

15 August 2017

Entwicklungs- und Priflabor Holztechnologie GmoH
-2.1 (gluad)

2617089/ Variant

Signature:

el

Y
EPH 3

SUCCESS BY QUALITY

Hauswald
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Annex of test report 2617085 Page 10 of 12

Improvement of impact insulation according to ISO 10140-3

Laboratary maasurement of the reduction of transmitted impact noise by floar caverings on a heavy standard floor

Client: scanUnderlay Product identification: Variant-2.2 {loose [aid)
Manufacturer: ScanUnderlay Test room identification: Schalllabor 2 (OG)/5challlabor 1 (EG
Installation: EPH Date of test: 1 August 2017

Description of the specimen/test set-up: Parquet Floor Boen 2200 x 215 x 14 mm

{top down) [measured thickness: 14.3 mm);

Linderiayment Acoustic Silence 2 mm 700

{loosety laid; thickness: 2.0 mm);

Reinforced concrete floor (thicknass: 140 mm)
Area-related mass [kg/m): -

)

Curing time:
Temperature ["C): 23.0
Relative Humidity [3): 47.%
Valume of receiving room: [m']: 769
60 .
Frequency Lo Al |
1/3 ot 1/3 oct.
[Hz] (€] [dBl
50 £4.1 18 . N
53 61.7 1.0 o |

=

These results are baced en tests made with an artificial source under laboratory conditions
(third-octave band maasurements).

80 G1.1 1.9
100 57.3 1.0 -
125 3.9 14 30—
160 63.8 1.4 po | i
20 || 687 11 | k= ' '
250 694 0.9 -
315 73.2 12 = 35 | -
400 721 19 [
=
500 728 .5 g |
630 75.6 137 | = - '
800 774 17.7 = A
=
1000 78.7 733 =
1250 77.3 30.5 g
1500 780 37.2 e ‘
- =8
2000 773 44,7 E 10 | —— ,
2500 77.6 51.2 ll '
3150 76.5 54.6
4000 74.9 57.7
5000 72.3 58.3 oy f T 2
= = E = 9 & = o = = g
Frequency range for the s e i 2t e - e m Loy
rating according to 150 717-2 Frequency f [Hz]
Rating according 1o 150 717-2:
AL, = 16dB l,, = 62dB Liow= 78dB
Cs = -10d8B C,= -1d8 C, = 0dB

Name of the testing institut: Entwicklungs- und Prilflabar Holztechnologia GmbH

No. test report/variant: 2617082/ Variant-2.2 (loosa [aid)

"3
EPH 1

Date: 15 August 2017 Slgnature: Hauswald SUCCESS BY QUALITY

P
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Annex of test report 2617089

Page 12 of 12

Improvement of impact insulation according to 1SO 10140-3

Laboratory measuremaent of the reduction of transmittad Impact noise by floor coverings on a heavy standard floor

Chent: scanlinderlay
Manufacturer; ScanUnderlay
Installation: EFH

Description of the specimen/tast tat-up:
(top down)

Area-related mass [kg/m);
Curing time:

Variant-2.2 {gluad)
Schalllabor 2 {OG)/5challlabor 1 (EG)
Faugust 2017

Product identification:
Tezt room identification:
Date of taci:

Parguet Floor Boen 2200 x 215 x 14 mm
(measured total thickness: 16.5 mm);
Underlayment Acoustic Silence 2 mm 700
gluad with Uzin KE 2000 5;

Reinforced concrete fioor {thickness: 140 mmy|

(third-octave band measurements).

Temperature ["C]: 2a0
Relative Humidity [54): 41.2
Valume of receiving rocom: [m?]: 769
&0 - - —
Frequency L., aL
1/3 oct. 1/3 oct. |
[Hz] [dBe] [d&]
50 54.1 1.9 50
63 61.7 1.7
=0 61.1 1.
100 57.3 18 =
125 63.9 14 E i —
160 518 14 =
200 BE.7 1.6 = |
250 69.4 15 é :
315 73.2 15 £ 15 |
400 E 721 2.8 5 ‘
00 1 728 2.5 E.
630 || 756 16.1 =
g0 | 774 12.0 ; a0 L |
1000 78.7 2049 E
1250 fia 247 g
1600 78.0 3.8 ot
2000 773 35.0 £ 1o T
2500 77.6 44.6 i
3150 || 7Bs i, 493
4000 749 53.3
5000 723 55.1 o | :
8 % 8 8 2 8 8 § E § 8
Frequency range for the — b a o
rating according to 150 717-2 Frequency f [Hz]
Hating according to 150 717-2:
AL, = 16dB L. = 62dB Liow = 78dB
EE..."'; L= -1” dB C“ = 'l dB E| - ﬂ dE‘

These results are based on tests made with an artificial source under laboratory congitions

Mame of the testing institul:
No. test report/variant:

15 August 2017 Signature;

Mate:

Entwicklungs- und Priiflabar Holrtechnologie GmbH
2617089/ Variant-2.2 (glued)

=
EPH

Hauswald SUCCESS BY QUALITY

gy






